
 

 

 
 
June 4, 2023 
 
Honorable Abraham Travis Dotson 
Mayor, City of Huntsville 
P.O. Box 430 
Huntsville, AR 72740 
 
RE:  Discharge Permit Number AR0022004, AFIN 44-00018 
 
Dear Mayor Dotson: 
 
Enclosed are the public notice, a copy of the draft permit, and Fact Sheet, which the Arkansas Department of Energy 
and Environment – Division of Environmental Quality (DEQ) has prepared and mailed to you on the above date under 
the authority of the National Pollutant Discharge Elimination System (NPDES) and the Arkansas Water and Air 
Pollution Control Act. A copy of the final permit will be mailed to you when the Division has made a final permitting 
decision. 
 
In accordance with Rule 8.207, the enclosed public notice will be or has been published by DEQ in a newspaper of 
[...]
of natural resources which can reasonably be expected to occur in the absence of a bypass. 
Severe property damage does not mean economic loss caused by delays in products. 

31. “Sewage sludge” means the solids, residues, and precipitate separated from or created in 
sewage by the unit processes at a POTW. Sewage as used in this definition means any wastes, 
including wastes from humans, households, commercial establishments, industries, and 
stormwater runoff that are discharged to or otherwise enter a POTW. 

32. “Treatment works” means any devices and systems used in storage, treatment, recycling, and 
reclamation of municipal sewage and industrial wastes, of a liquid nature to implement section 
201 of the Act, or necessary to recycle reuse water at the most economic cost over the estimated 
life of the works, including intercepting sewers, sewage collection systems, pumping, power 
and other equipment, and alterations thereof; elements essential to provide a reliable recycled 
supply such as standby treatment units and clear well facilities, and any works, including site 
acquisition of the land that will be an integral part of the treatment process or is used for 
ultimate disposal of residues resulting from such treatment. 

33. Units of Measure: 
“MGD” shall mean million gallons per day. 
“mg/l” shall mean milligrams per liter or parts per million (ppm). 
“µg/l” shall mean micrograms per liter or parts per billion (ppb). 



Permit Number: AR0022004 
AFIN: 44-00018 

Page 4 of Part IV 
 

“cfs” shall mean cubic feet per second. 
“ppm” shall mean parts per million. 
“s.u.” shall mean standard units. 

34. “Upset” means an exceptional incident in which there is unintentional and temporary 
noncompliance with technology-based permit effluent limitations because of factors beyond 
the reasonable control of the permittee. Any upset does not include noncompliance to the extent 
caused by operational error, improperly designed treatment facilities, lack of preventive 
maintenance, or careless, or improper operations. 

35. “Visible sheen” means the presence of a film or sheen upon or a discoloration of the surface 
of the discharge. A sheen can also be from a thin glistening layer of oil on the surface of the 
discharge. 

36. “Weekday” means Monday – Friday. 



 
 

 

 

Draft Fact Sheet 

This Fact Sheet is for information and justification of the permit requirements only. Please note 
that it is not enforceable. This draft permitting decision is for the renewal of discharge Permit 
Number AR0022004 with Arkansas Department of Energy and Environment – Division of 
Environmental Quality (DEQ) Arkansas Facility Identification Number (AFIN) 44-00018 to 
discharge to Waters of the State. 

1. PERMITTING AUTHORITY 

The issuing office is:  

Division of Environmental Quality 
5301 Northshore Drive 
North Little Rock, Arkansas 72118-5317  

2. APPLICANT 

The applicant’s mailing address is: 

City of Huntsville 
P.O. Box 430 
Huntsville, AR 72740 

The facility address is: 

City of Huntsville 
30187 Madison Hwy 23 
Huntsville, AR 72740 

3. PREPARED BY 

The permit was prepared by: 

Guy Lester, P.E. Jessica Sears, P.E. 
Staff Engineer Engineer Supervisor 
NPDES Discharge Permits Section NPDES Discharge Permits Section 
Office of Water Quality Office of Water Quality 
(501) 682-0023 (501) 682-0621 
E-mail: lester@adeq.state.ar.us  E-mail: jessica.sears@adeq.state.ar.us  

4. PERMIT ACTIVITY 

Previous Permit Effective Date: June 1, 2011 
Previous Permit Expiration Date: May 31, 2014 

The permittee submitted a permit renewal application on October 3, 2013, with all additional 
information received by March 15, 2022. It is proposed that the current discharge permit be 
reissued for a 5-year term in accordance with regulations promulgated at 40 CFR Part 
122.46(a). 



Permit Number: AR0022004 
AFIN: 44-00018 

Page 2 of Fact Sheet 
 

DOCUMENT ABBREVIATIONS 

In the document that follows, various abbreviations are used. They are as follows: 

APC&EC - Arkansas Pollution Control and Ecology Commission 
BAT - best available technology economically achievable 
BCT - best conventional pollutant control technology  
BMP - best management practice 
BOD5 - five-day biochemical oxygen demand 
BPJ - best professional judgment 
BPT - best practicable control technology currently available 
CBOD5 - carbonaceous biochemical oxygen demand 
CD - critical dilution 
CFR - Code of Federal Regulations 
cfs - cubic feet per second 
COD - chemical oxygen demand 
COE - United States Corp of Engineers 
CPP - continuing planning process 
CWA - Clean Water Act 
DMR - discharge monitoring report 
DO - dissolved oxygen 
ELG - effluent limitation guidelines 
EPA - United States Environmental Protection Agency 
ESA - Endangered Species Act 
FCB - fecal coliform bacteria 
gpm - gallons per minute 
MGD - million gallons per day 
MQL - minimum quantification level 
NAICS - North American Industry Classification System 
NH3-N - ammonia nitrogen 
NO3 + NO2 – N - nitrate + nitrite nitrogen 
NPDES - National Pollutant Discharge Elimination System 
O&G - oil and grease 
Rule 2 - APC&EC Rule 2 
Rule 6 - APC&EC Rule 6 
Rule 8 - APC&EC Rule 8 
Rule 9 - APC&EC Rule 9 
RP - reasonable potential 
SIC - standard industrial classification 
SSO - sanitary sewer overflow 
TDS - total dissolved solids 
TMDL - total maximum daily load 
TP - total phosphorus 
TRC - total residual chlorine 
TSS - total suspended solids 
UAA - use attainability analysis 
USF&WS - United States Fish and Wildlife Service 



Permit Number: AR0022004 
AFIN: 44-00018 

Page 3 of Fact Sheet 
 

USGS - United States Geological Survey 
WET - whole effluent toxicity 
WQMP - water quality management plan 
WQS - Water Quality standards 
WWTP - wastewater treatment plant 

Compliance and Enforcement History:  

The compliance and enforcement history for this facility can be reviewed by using the 
following web link: 

http://www.adeq.state.ar.us/downloads/WebDatabases/PermitsOnline/NPDES/PermitInforma
tion/AR0022004_Full%20Compliance%20Review_20200817.pdf  

5. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT 

The permittee is responsible for carefully reading the permit in detail and becoming familiar 
with all of the changes therein: 

1. The outfall coordinates have been revised for accuracy. 
2. Due to a change in rounding procedures, the mass limits for CBOD5 and TSS have been 

rounded to one decimal place. 
3. The FCB limits have revised to those for Losing Streams, in accordance with Rule 

6.301(C)(2)(d). 
4. Monitoring and reporting requirements for Chlorides and Sulfates have been included in 

the permit. See Footnote 1 in Section 12.A below for details. 
5. A schedule of compliance for the FCB and NO3 + NO2 – N limits has been included in the 

permit. 
6. Part II.3 of the previous permit, land application requirements, was removed from the permit. 

Land application of sludge is now covered by No Discharge Permit No. 5157-WR-2. 
7. Part II.4 of the previous permit has been removed because the time-limit in the condition 

has passed. 
8. The Sanitary Sewer Overflow (SSO) Reporting Requirements in Part II.5 have been revised. 
9. Part II.6 of the previous permit has been renumbered to Part II.3. 
10. Part II.7 of the previous permit has been renumbered to Part II.4. 
11. Stormwater BMP requirements have been added to the permit as Part II.6. 
12. Part II.8 of the previous permit has been renumbered to Part II.7. 
13. The dilution series of the Chronic WET Testing requirements in Part II.8 has been revised. 

See Section 13 below for details. 
14. Part II.9 of the previous permit has been renumbered to Part II.8. 
15. WET Limit requirements have been added to the permit as Part II.9. 
16. Part II.10 of the previous permit has been removed because the requirement was 

accomplished by conducting a Use Attainability Analysis. 
17. A monitoring frequency reduction condition has been added as Part II.10. 
18. Part III.C.5 of the permit now requires that DMRs be submitted electronically via 

NetDMR. 
 



Permit Number: AR0022004 
AFIN: 44-00018 

Page 4 of Fact Sheet 
 

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION 

The outfall is located at the following coordinates based on Google Earth using WGS84:  

Latitude:  36 06’ 44.66” N;  Longitude:  93 43’ 58.32” W  

The receiving waters named: 

Town Branch, thence to Holman Creek, thence to War Eagle Creek, thence to Beaver Lake, 
thence to the White River in Segment 4K of the White River Basin. The receiving stream with 
USGS Hydrologic Unit Code (H.U.C.) of 11010001 and Reach #859 is a Water of the State 
classified for secondary contact recreation, industrial, and agricultural water supplies; 
propagation of desirable species of fish and other aquatic life; and other compatible uses. 

7. 303(d) LIST, TOTAL MAXIMUM DAILY LOADS, ENDANGERED SPECIES, AND 
ANTI-DEGRADATION CONSIDERATIONS 

A. 303(d) List 

The receiving stream is not on the 2018 303(d) list. However, approximately 34 miles 
downstream of the discharge, the receiving stream flows into the War Eagle Arm of Beaver 
Lake, H.U.C.+Reach 11010001+4041, which is on the 2018 303(d) list as impaired for pH, 
Siltation/Turbidity, and pathogen indicator bacteria. 

The permit has pH limits in accordance with Rule 2.504.  No other water quality standards 
exist concerning pH. When a TMDL is developed and approved, the appropriate Waste 
Load Allocation will be used in determination of any pH limits.  Therefore, no additional 
permit action for pH is required at this time. 

A TMDL has not been developed for the Siltation/Turbidity impairment.  The 303(d) list 
identifies the source of the impairment as surface erosion. Surface erosion generates 
inorganic solids, while treated wastewater has organic solids.  The permit includes a TSS 
limit of 15.0 mg/l.  Based on these facts, the facility discharge is unlikely to have a 
significant effect upon the stream turbidity.  Therefore, no additional permit action for 
Siltation/Turbidity is required at this time. 

The permit has bacteria limits in accordance with Rule 6.301(C)(2)(d). When a TMDL is 
developed and approved, the appropriate Waste Load Allocation will be used in 
determination of any pathogen limits.  Therefore, no additional permit action is required 
for Bacteria at this time.  

B. Applicable Total Maximum Daily Loads (TMDLs) 

The TMDL report “Town Branch and Holman Creek TMDL for Nitrate”, EPA Region IV, 
was issued December 8, 2000. The report assigned the facility wasteload allocations 
(WLA) of 10 mg/l and 166.8 lbs/day for Nitrates. These WLAs were previously 
implemented in the permit as Monthly Avg. NO3 + NO2 – N limitations. These limits are 
continued in the renewal permit. 



Permit Number: AR0022004 
AFIN: 44-00018 

Page 5 of Fact Sheet 
 

C. Endangered Species 

No comments on the application were received from the USF&WS. The draft permit and 
Fact Sheet will be sent to the USF&WS for their review. 

D. Anti-Degradation 

The limitations and requirements set forth in this permit for discharge into waters of the 
State are consistent with the Anti-degradation Policy and all other applicable water quality 
standards found in APC&EC Rule 2. 

8. OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY 
CONSTRUCTION 

The following is a description of the facility described in the application:  

A. Design Flow:  2.0 MGD  

B. Type of Treatment: grit removal, bar screen, secondary grit removal, anaerobic selector 
basin, lime addition for alkalinity, alum addition for phosphorus removal, anoxic basin, 
oxidation ditch, final clarifiers, UV disinfection unit, post aeration 

C. Discharge Description:  treated municipal wastewater 

D. Facility Status:  This facility is classified as a major municipal since the design flow of the 
facility listed above is greater than 1.0 MGD. 

E. Facility Construction:  This permit does not authorize or approve the construction or 
modification of any part of the treatment system or facilities. Approval for such 
construction must be by permit issued under Rule 6.202. 

9. ACTIVITY 

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry 
Classification System (NAICS) code of 221320, the applicant’s activities are the operation of 
a sewage treatment plant. 

10. INDUSTRIAL WASTEWATER CONTRIBUTIONS 

This facility receives process wastewater from significant industrial users as defined by 40 
CFR §403.3(v). The Division has made the decision based on several criteria that the POTW 
will not be required to develop an approved pretreatment program at this time. In accordance 
with 40 CFR §403.5(a)(1) and (b), General and Specific Pretreatment Prohibitions and 
reporting requirements are deemed appropriate at this time. 

11. SEWAGE SLUDGE PRACTICES 

Sludge is dewatered by belt filter press, dried with a gas-fired dryer, and land applied under 
No Discharge Permit No. 5157-WR-2. 



Permit Number: AR0022004 
AFIN: 44-00018 

Page 6 of Fact Sheet 
 

12. DEVELOPMENT AND BASIS FOR PERMIT CONDITIONS 

The Division of Environmental Quality has determined to issue a draft permit for the discharge 
described in the application. Permit requirements are based on federal regulations (40 CFR 
Parts 122, 124, and Subchapter N), the National Pretreatment Regulation in 40 CFR Part 403 
and regulations promulgated pursuant to the Arkansas Water and Air Pollution Control Act 
(Ark. Code Ann. 8-4-101 et seq.). All of the information contained in the application, including 
all of the submitted effluent testing data, was reviewed to determine the need for effluent limits 
and other permit requirements. 

The following is an explanation of the derivation of the conditions of the draft permit and the 
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting 
the decisions as required under 40 CFR § 124.7. 

Technology-Based Versus Water Quality-Based Effluent Limitations and Conditions 

Following regulations promulgated at 40 CFR Part 122.44, the draft permit limits are based on 
either technology-based effluent limits pursuant to 40 CFR § 122.44(a) or on State water 
quality standards and requirements pursuant to 40 CFR § 122.44(d), whichever are more 
stringent as follows: 

Parameter 

Water Quality- 
Based 

Technology-                
Based/BPJ 

Previous Permit Permit Limit 

Monthly 
Avg. 
mg/l 

7-Day 
Avg.       
mg/l 

Monthly 
Avg. 
mg/l 

7-Day 
Avg.       
mg/l 

Monthly 
Avg. 
mg/l 

7-Day 
Avg. 
mg/l 

Monthly 
Avg. 
mg/l 

7-Day      
Avg.       
mg/l 

CBOD5 10* N/A 10 15 10 15 10 15 
TSS 15.0* N/A 15.0 23.0 15 22.5 15.0 22.5 

NH3-N  
(April – October) 1.6 3.9 N/A N/A 1.6 3.9 1.6 3.9 
(November – March) 3.0 4.5 N/A N/A 3.0 4.5 3.0 4.5 

DO 6.6 (Inst. Min.) N/A 6.6 (Inst. Min.) 6.6 (Inst. Min.) 
FCB (col/100 ml) 200 400 N/A N/A 1000 2000 200 400 
TP 2.0 3.0 N/A N/A 2 3 2.0 3.0 

NO3 + NO2 - N 10.0 (Inst. Max.) N/A N/A 10 15 10.0 (Inst. Max.) 
Chlorides N/A N/A Report Report N/A N/A Report Report 
Sulfates N/A N/A Report Report N/A N/A Report Report 

TDS N/A N/A Report Report Report Report Report Report 
pH 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u. 

* Technology-based limit modeled to ensure compliance with water quality standards. 
 

 

 



Permit Number: AR0022004 
AFIN: 44-00018 

Page 7 of Fact Sheet 
 

A. Justification for Limitations and Conditions of the Draft Permit 

Parameter 
Water Quality 
or Technology 

Justification 

CBOD5 Water Quality 
Rule 6.301(C)(2)(a), Water Quality Model dated December 2, 
2020, CWA § 402(o), and previous permit 

TSS Water Quality 
Rule 6.301(C)(2)(b), Water Quality Model dated December 2, 
2020, CWA § 402(o), and previous permit 

NH3-N Water Quality 
Rule 2.512, Water Quality Model dated December 2, 2020, 
CWA § 402(o), and previous permit 

DO Water Quality 
Rule 2.505, Water Quality Model dated December 2, 2020, 
CWA § 402(o), and previous permit 